
4.5 / Sirocco Parts List

Nacra 4.5 & Sirocco

Hull Assembly 

PART NO DESCRIPTION

1545 Port Hull Assembly

1546 Starboard Hull Assembly

1547 Port Hull Resort

1548 Starboard Hull Resort

1549 Port Hull Adventurer

1552 Starboard Adventurer

1101 Gudgeon Aluminium Black

1105 Gudgeon Bush Black

1017 Drain Bung Assembly

9036 Drain Bung 

1824 Inspection Port Assembly 5"

1828 Inspection Port Lid 

1014 Side Stay Chainplate

1740 2 Hole Support Plate 

1055 Bridle Wire Strap Eye

1530 Mount Plate Front beam (adventurer)

1640 Deck Front State Colour 

1641 Deck Rear State Colour

1642 Deck Rear(with stowage)state colour

1830 Trampoline Track 

F108 Rivet 6:4 S/Steel

F090 Rivet 6:6 S/Steel

F101 Rivet 6:8 S/Steel

C500 Aluminium Oxide 

1597 Hull Sticker

Front Beam Assembly 
2450 Front Beam Assembly (Beam Straps)

2451 Front Beam Assembly (Bolt On)

2142 Beam Extrusion

2149 Beam End Cap Casting 

2442 Internal Beam Full Length 

2455 Mast Step assembly 

2144 Internal I Beam Small

2504 Mast Ball 9/16

F220 Bolt 9/16 x 2 1/2

F151 9/16 Nut

F152 9/16 Washer

5180 Hold Down Bolt 3/8 x 5

F133 3/8 S/S Washer 

2456 1/2 Mast Ball Early Boats 

F134 Strap Eye Jib Block

F320 Spring Jib Block

8711 Jib Block

MB19 Furler Cleat (Optional)

2143 Dolphin Striker Strap 
Goose Marine

www.goosemarine.com.au

Tel: 0417919854



4.5 / Sirocco Parts List

2505 Dolphin Striker Casting 

2506 Compression Post 

2507 Dolphin Striker Rod

F167 5/16 x 1" Bolt

F107 5/16 Nylon Nut

F122 5/16 S/S Washer 

Rear Beam Assembly Resort 
3453 Rear Beam Assembly 

3451 Beam Extrusion

2151 Beam End Cap Casting 

2152 Internal Beam

1055 Strap Eye Mainsheet

F194 Strap Eye Support 

F180 Hold Down Bolt 1/8 X 5"

F133 3/8 Washer 

3094 Strap Eye Trampoline Lacing 

3150 Slug Slide (7 in a set)

Rear Beam Asembly Std Sport

3450 Rear Beam Assembly with Traveller Car System Bolt On

7100 Traveller Track RCB

F172 Bolt 3/10 x 1"SC

F173 Wing nut 

7158 Stop End 

F171 Bolt 3/16 X 1" RH

F170 3/16 Nylon Nut

7105 Traveller Car RCB

3507 Pedestal Casting

3505 Swivel Cleat 

7134 Strap Eye

F100 Rivet 6:4 S/Steel

F108 Rivet 6:6 S/Steel

F101 Rivet 6:8 S/Steel

F102 Rivet 6:10 S/Steel

3452 Rear Beam Assembly with TravellerCar System (Beam Straps)

Rudder and Tiller Assembly
4450 Rudder Assembly Deep Rudder

4451 Sirocco Rudder Assembly Shallow Draft

4500 Rudder Casting 

4271 Rudder Casting Sheave 

4525 Clevis Pin 1/4 x 1 5/8

F686 Circle Clip 5/8

4516 Rudder Spacer 3"

6831 Rudder Shim 

F165 Rudder Bolt 5/16 x 2"

F122 5/16 S/S Washer 

F107 5/16 Nylon Nut 

4451 Tiller Arm 710mm

5514 Tiller Tie Bar End Fitting right 

5515 Tiller Tie Bar End Fitting Left 

Goose Marine

www.goosemarine.com.au

Tel: 0417919854



4.5 / Sirocco Parts List

4514 Clevis Pin 1/4 x 1 3/8

F109 Bolt 1/4 x 1 1/2

F123 1/4 Nylon Nut 

4458 Tiller Tie Bar

5508 Tiller Adjuster (Optional) Tie Bar

F153 1/4 X 3/4 Nylon Washer

C281 Tiller Yoke Assembly 

4205 Tiller Flex Joint (red hiking Stick)

4452 Hiking Stick short 1400mm

4524 Hiking Stick Long 2450mm

4510 Piv Matic Assembly 

4528 Rudder Blade Shallow Draft 

4528 Rudder Blade Deep Draft 

4515 Rudder S/Steel Bush

4523 Rudder S/Cord Kit 

4818 Rudder Kick Up Stop

4459 Rudder Pull Down Line 6mm x 1.3 mtrs

F108 Rivet 6:6 S/Steel

F100 Rivet 6:4 S/Steel

4522 Pintle S/Steel

F687 Circle clip 

1104 Rudder Casting Bush Black

Mast Assembly 
6450 Mast Assembly 

6452 Mast Assembly Resort 23"

2451 Mast Extrusion 25"6"

6453 Mast Extrusion 23"

6552 Mast Head Casting

1754 Sheave Mast Head 

F269 Sheave Pin

F686 Circle Clip

6091 Halyard Lock

6806 Mast Hound

6012 Electrocution Sticker

6203 Halyard Cleat Black

6094 Strap Eye (jib Optional)

6211 Cleat aluminium Jib Optional 

F134 Strap Eye (jib Optional)

6605 Mast Base

F158 Hinge Pin

6443 Mast Plug

6445 Mast Float (Optional)

F100 Rivet 6:4

F108 Rivet 6:6

Rigging Assembly (Standard Sport)
9341 Side Stay PCV Coated

9342 Forestay

9403 Bridle Wire

9343 Main Halyard Wire

1032 main Halyard Captive Shackle

9774 Main Halyard MP Haul Line 

9893 Side Stay Chainplate 10 Hole 

Goose Marine

www.goosemarine.com.au

Tel: 0417919854



4.5 / Sirocco Parts List

9899 Chainplate Pin

F686 Circle Clip

9894 Chainplate Cover 

9003 5/16 Bow Shackle with Hole

9506 Seizing Wire

9004 1/4 Bow Shackle 

9150 3/16 Shackle

With Furler & TrapezeKit

9649 Forestay Tang Upper

9896 Jib Halyard Pulley

9455 Jib Halyard Wire

1032 Jib Halyard Captive Shackle 

9150 3/16 Twist Shackle with Furler

9478B Swivel Eye/Fork

9476 Furler

9448 O Ring 1/4 X 1"

9214 Trapeze Wire

9654 Roper Lock

9853 Dog Bone 

9454 F/Stay Strop

9924 Chain Plate with Tang & Vee Cleat

Rigging 23"  Mast Resort

9410 Side Stay 23" Mast

9411 Forestay  23" Mast

9413 Jib Halyard

9414 F/Stay Lacing

Sails and Blocks Assembly 
1248 Strop with 5/16 Hook

8186 Downhaul Assembly 

8187 Block with V Cleat

9348 1/4 S Hook

8188 Bottom Block

8711 Jib Block

9450 Trampoline with Pocket old Style-raised Style

9451 Tampoline with Flat Style

9568 Trampoline Tie Tube 

9583 Trampoline Lacing 4mm X 4.5mtrs

9750 Mainsheet 10mm X 8 1/2 mtrs

9751 Jib Sheet 8mm X 8 1/2 mtrs

9752 Down Haul Rope 5m X 1.3m

9753 Mainhaul MP Haul Rope 5m x 7mm

9754 Righting Line 10mm x 4.5mrs

Resort with 23" Mast
8456 Mainsail 20" Mast with Floatation

8455 Batten Set (5 Battens)

8455-1 Batten No 1

8455-2 Batten No 2

Goose Marine

www.goosemarine.com.au

Tel: 0417919854



4.5 / Sirocco Parts List

8455-3 Batten No 3

8455-4 Batten No 4

8455-5 Batten no 5 (Bottom)

8454 Jib Sail Resort 

Adventurer front Tramp Assembly 
8460 Adventurer Front Trampoline Assembly 

8461 Trampoline Adventurer (Port)

8462 Trampoline Adventurer (S/Board)

8463 Front Beam Extrusion

8464 Beam End Cap

1055A Strap Eye

8465 1/4 X 1/2 x 2"RH Bolt

8466 Trampoline Track Front

8468 Trampoline Lacing Centre

8469 Trampoline Lacing Beam

3161 Slug Slide

F123 1/4 Nylon Nut 

8467 1/4 S/S washer 

Goose Marine

www.goosemarine.com.au

Tel: 0417919854


